
CERTIFICATION OF LOAD TEST + EXAMINATION

Tare Load Test AppliedEquipment Type

UTE Glass Rack
UGR - 2350 - H

Batch nr.

157 kgs

W.L.L.

Static 1970 kgs
Low 'A' 940 kgs
High 'A' 860 kgs

Static 2200 kgs
Low 'A' 1100 kgs
High 'A' 1100 kgs

Declaration of Testing:

1. The Transporting A-Frame was wheel load tested prior to packing.
2. Examined to be free of deformation and faults.

4. Date of Test/Examination .................................

5. Signature of Examiner .............................................

Model: UGR- 2350 - H
Mnf.: 2024 Oct
Serial Nr.  UGR24-H81

TO
 UGR24-H82

3. Testing Officer .................................

Cert. Nr. 24.10-U02

AACKEN COMPANY LIMITED
Thua đat 13-30 , To ban đo A4,

TX Thuận An -  Bình Dương, Vietnam
 Ph 84 650 372 1252 

UGR-2410

Hieu Nguyen

11 October 2024


